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List of Attachments (including a total number of pages in each attachment):

Summary of testing:

AASE BAE

Tests performed (name of test and test clause):
WRIBE R B30

Test(s) Sample Number

AT H FE RS

T.1: Altitude simulation / & & #i4
T.2: Thermal test / Y 5 1EHE
T.3: Vibration / #%)) B#01~B#08
T.4: Shock / #fiil;
T.5: External short circuit /4h %5 %

T.6: Crush / %)k C#01~C#05
T.7 Overcharge / i 78 5 B#09~B#16
T.8: Forced discharge / & il J5UH C#06~C#25

The sample’s status is good.

FEAROL R 47

The conditions of the batteries of samples No. B#01~B#04,
B#09~B#12 are at first cycle, in fully charged states.

FE-h g 5 B#01~B#04, BH#O9~B#124 55— X IR 7 180 A 58 2 7
HR A it .

The conditions of the cells of samples No. C#01~C#05 are at first
cycle at 50% of the design rated capacity.

FE 2 5 CHO1~CHO5 A 28— AR FA 78 J50HL i 3 78 L R PR AR 2 F 11
50% IR 1) HLLs o

The conditions of the batteries of samples No. B#05~B#08,
B#13~B#16 are after fifty cycles ending in fully charged states.
P i 5 B#O5~B#08, B#13~B#164 T+ K AH A 78 BB A 58 42 78
TR 1) LB

The conditions of the cells of samples No. C#06~C#15 are at first
cycle, in fully discharged states.

FE 2 5 CHOB~CH15 A 28— AR A 78 B HL JA 1 78 4 TBO BUIR A (1
The conditions of the cells of samples No. C#16~C#25 are after
fifty cycles ending in fully discharged states.

FE G 5 C#16~C#25 N T ARFA 78 50 HL JA )5 58 A T8O BUIR A (0

o

Testing location:

T3 A

All tests as described in Test Case
and Measurement Sections were
performed at the laboratory
described on page 1.

JT AT DRI H S84 55— s rp ik
Rr S5 % AT

TRF No. ST/SG/AC.10/11/Rev.6/Section 38.3

TREF originator: ALPHA




Page 3 of 16 Report No. A1905019-C01-R03

Test item particulars ...

LI RN SN

Battery type......cooerveiiiiiecee . FP
I

Nominal Voltage of battery ..........cccccovveviivinnnenl. 14,4V
HITBAE s

Rated Capacity of battery..........ccccccceveveviveviievceeveenee.s. 6700mAR
LTI A

APPEAraNCE .......cccvveeeeciiiee ettt esree e eneee e s BIUE

Bits faReE)

Number of Battery ..........cccccvevviviicinciieiieie el . 8PCS
CEWY G

DIimension(Mm) ........ccccceeeeereiieceecece e seeeeeeeens. . 1.19.0mm(max)xW.23.0mm(max) xL.650.0mm(max)
JF

Test case verdicts

TRA

Test case does not apply to the test object ................. : N/A

Fl5E ANIE H TN 5

Test item does meet the requirement...............cccoeeee : P(Pass)

WA &

Test item does not meet the requirement.................... : F(Fail)

MRAFT & R E

Testing 3R

Date of receipt of testitem ..., : 2019-05-13

FRE H Y

Date(s) of performance of test ...............ccooo i : 2019-05-13 %22019-06-06
HRE W]

General remarks &£

This report shall not be reproduced in full without the written approval of the testing laboratory.
AAR G ARG A ST = A LA 4

The test results presented in this report relate only to the item tested.

AR RPN RSO IR AR il £ 57

"(see remark #)” refers to a remark appended to the report.

(L) SRR AR

Throughout this report a point is used as the decimal separator.

At i EL AR N

TRF No. ST/SG/AC.10/11/Rev.6/Section 38.3 TRF originator: ALPHA
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General product information:

R
The main features of this model are shown as below:
R =Y I
Nominal | Nominal | Maximum | Maximum | Maximum Cut-off
Model % Nominal | Nominal Charge |Discharge| Charge [Discharge| Charge Voltage
° f = | capacity | voltage | Current | Current | Current | Current | Voltage i Eﬁéizg o+
7 HUERE | MiEhmk | HUERE | FUEBOE | B | BN | R TR
IV HLT HL HLt HLH ;
FP1 6700mAh 14.4V 3000mA | 4000mA | 3000mA | 4000mA 16.8V 12.0V

Test Procedure:

WL

1. Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged
batteries previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.

DT AT B2 M AR AL [ —2H it sl it BdkAT . T.6RIT. 8250 FH A () et sl it EA T 7.7 2
BT A-T.SM b 58 B Jo it i) et A Tt

2. In order to quantify the mass loss, the following procedure is provided:
FrE R T~ A

(M1-M?2)

Mass loss (%) = x 100

Where M1 is the mass before the test and M2 is the mass after the test. WWhen mass loss does not exceed
the values in Table 38.3.1, it shall be considered as “no mass loss”.

MUENHARTE R, M2ENNAEEE. 7 RSB Table 38.3. 14 BRI /A “ & A i
9%» .
Table 38.3.1 Mass loss limit

Mass M of cell or battery Mass loss limit
M<1g 0.5%
1g <M<75¢g 0.2%
M>75¢g 0.1%

3. In test T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test battery after testing is not less than 90% of
its voltage immediately prior to this procedure.

FEMATART.A, AU LB, LR, oA, ook, Jf HAEASER b /e S2 5 5 1)
T AN T AR AT I S50 1 R 1790 %

TRF No. ST/SG/AC.10/11/Rev.6/Section 38.3 TRF originator: ALPHA
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UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

38.3.4.1

Test T.1: Altitude simulation/& FEEHL

Test cells and batteries shall be stored at a
pressure of 11.6 kPa or less for at least six hours
at ambient temperature (20£5°C)/K Hi AT FEth AE
WAEEN20£5°C KA JIA K T-11.6kPalf Fr i
IOAER D TAN N

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

[RGB AT S 2K oW TSR M. o,
TR LA R TG KIS s AL BRI 0 T %
I ANV T T 25 H R 190% o JHEI0SGC T Hi &
3 I AR SRANIE FH T 58 43T H S 1R FRLE R L

No leakage, no venting, no
disassembly, no rupture and

no fire. / L. LEM. &
Iyfifts ToREER DL R T KR
%o

The data see table 1. / Jli{%k
i W21,

38.3.4.2

Test T.2: Thermal test/{E.E{EEF

Test cells and batteries are to be stored for at least
six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40+2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10
times, after which all test cells and batteries are to
be stored for 24 hours at ambient temperature (20
+5°C). /15 Se R S JBE 722 2° C I A B iU 52 /106
AN, SR JG T - 40£2°CHIIREE TR CE 2064/
I o il A 40 V) 5 K TR B ) ) 24 30438 4 BB A 348
10UK, o0 B BF AR 20 5° C 1 PR Hh 1 24/
I o

For large cells and batteries the duration of
exposure to the test temperature extremes should
be at least 12 hours. /X T K HUSFIRHLM,  7E i
VG P TBCE R I [R] d5e 2> 124 /NI

N/A

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

[RGB AT 52K EIW. JCEM. oo,
Tt R ToAE KIS U sl it I s 1) o B
S AN TR T 2% HL S 90% o BB HL s
77 T R SESRANIE ] T 6 4 T80 FR i ) RO AT

No leakage, no venting, no
disassembly, no rupture and

no fire. / oW JTCEM. &
oYl JCREER DL R TG KR
%,

The data see table 1. / Jllit %k
i W21

38.3.4.3

Test T.3: Vibration/#zz)

TRF No. ST/SG/AC.10/11/Rev.6/Section 38.3

TREF originator: ALPHA
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Clause Requirement + Test Result - Remark Verdict

Cells and batteries are firmly secured to the P
platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7Hz
and 200Hz and back to 7Hz traversed in 15
minutes. This cycle shall be repeated 12 times for
a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular
to the terminal face. /i 20 A% [l M 223 A R BN &
Gl L. R LUEZRIE, LL7THZEE 1% 200Hz,
RIG I R BITHZ A — MR, — MEMFFE157)
o SRR N =ANEAHTE BT ) R 200, 353
AN o Fer—ANRZB) T 1) 06 J0UAE T LA S AR
T

The logarithmic frequency sweep shall differ for P
cells and batteries with a gross mass of not more
than 12 kg (cells and small batteries), and for
batteries with a gross mass of more than 12 kg
(large batteries). /X T Fim AN K T-12kg IFE i (FE 0
7N Lt )R R 1oL 1 2kg PR FEL B R H ), X404
HRAN[F] o

For cells and small batteries: from 7Hz a peak P
acceleration of 1gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8gn occurs
(approximately 50Hz). A peak acceleration of 8gn
is then maintained until the frequency is increased
to 200Hz. /4 1~ HUC /NI, 0SB . 7HZ
TR IR RGNty RN B BRI 4 18Hz, ARG
KPR CRAF7E0.8mm (LM% 1.6mm) J15 iR |
Flld5 K INE SEIA F8gn (Bl 2 450Hz), H 5 A
DR FF{E8gn 1 2% 14 10 21| 200Hz .

For large batteries: from 7Hz to a peak N/A
acceleration of 1gn is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 2gn occurs
(approximately 25Hz). A peak acceleration of 2gn
is then maintained until the frequency is increased
to 200Hz. /% i, XEFIHCR: NTHZIFAH (R
FAgN BRI 2P 18Hz, AR 5 K R
{RFFAE0.8mm (S S 1.6mm) 18 i H 2 i K
T I B2gn (35 2 41 25Hz),  H-d5 KN AR
Fr{E2gn B 23 58 0 #200Hz.

TRF No. ST/SG/AC.10/11/Rev.6/Section 38.3 TRF originator: ALPHA
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UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if
the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular
mounting position is not less than 90% of its
voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
TSI 520K oW JCE M. o,
TS oA KRG i s A b I s 1) T i
H Hs AR T T % S 90 % . IR ISG T HiL s
3 T R SRANIE T 58 43T HL IS AR HRE R L

No leakage, no venting, no P
disassembly, no rupture and
no fire. / oW JCEM. &
OMR TORBR L S TEH KR

%o

The data see table 1. / ik %k

E KA.

38.3.4.4

Test T.4: Shock/ppdi

Test cells and batteries shall be secured to the
testing machine by means of a rigid mount which
will support all mounting surfaces of each test
battery. Each cell or battery shall be subjected to a
half-sine shock of peak acceleration of 150gn and
pulse duration of 6 milliseconds. Each cell or
battery shall be subjected to three shocks in the
positive direction followed by three shocks in the
negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total
of 18 shocks. /LABE ] (1 FE 4L [ i AR AN AE Al o R5F
ANFE il LLBEAE 4 150gn 4 1E 52 (R s B s, ik
MRFLEems. BEANEE A Z0FE — AN EUAH LI HL i
LRI IETT M &2 =y, BE R RIT M4
Z =i, BILARZ 18Ik

However, large cells and large batteries shall be
subjected to a half-sine shock of peak acceleration
of 50gn and pulse duration of 11 milliseconds.
Each cell or battery is subjected to three shocks in
the positive direction followed by three shocks in
the negative direction of each of three mutually
perpendicular mounting positions of the cell for a
total of 18 shocks. /K FLE IR FLh 20 228 52 d5 K ik
JE50gn A ik FE AL (7] 1 1 ms R IE 5% i o A
FE 20T = HAH T I F it 22256 077 7 1) 1 7 1)
2% =ity BEALROT WA = ki, Bt
£ 180t .

N/A

TRF No. ST/SG/AC.10/11/Rev.6/Section 38.3

TREF originator: ALPHA



Page 8 of 16 Report No. A1905019-C01-R03
UN 38.3

Clause Requirement + Test Result - Remark Verdict

Cells and batteries meet this requirement if there is | No leakage, no venting, no P
no leakage, no venting, no disassembly, no rupture | disassembly, no rupture and
and no fire and if the open circuit voltage of each | no fire. / LI« LEMW. I
test cell or battery after testing is not less than 90% | 4y, TEHEZLLL K T3 K I

of its voltage immediately prior to this procedure. %,

The requirement relating to voltage is not e
applicable to test cells and batteries at fully The data see table 1. / 1A%
discharged states. P W21,

[ BRI AT S 2K EI B B
TR LI TG KOG Wt s it Il f) T %
L AN T D0 T % H s 990% . BRI T L s
7 T PR SRANIE T 58 480 A RS ML

38.3.4.5 |Test T.5: External short circuit/4hZR%E % P

The cell or battery to be tested shall be P
temperature stabilized so that its external case
temperature reaches 57+4°C and then the cell or
battery shall be subjected to a short circuit
condition with a total external resistance of less
than 0.1 ohm at 57+4°C. This short circuit condition
is continued for at least one hour after the cell or
battery external case temperature has returned to
57+4°C. [TRFFNAFA B FE RS T 7E5744°C,  LUEFE
AN R L IR BI57+4°C, AR JEFFE AN IE AR N T
0. 1RRARE ) 51 H BEL I B BEA TS, i R T K
H357+4°CZ Ja R FFREIRAS /N BB

Cells and batteries meet this requirement if their No disassembly, no rupture P
external temperature does not exceed 170 °C and |and no fire. / T4 iE JoRESY
there is no disassembly, no rupture and no fire DLK T KING R,

during the test and within six hours after the test./ S s
SR £ 2R, (IR R L2 61 | T data see table 1. /A
Y, SRR REE70°C, HFHTEMR. TR | TR

LT KNG KA.
38.3.4.6 |Test T.6: Impact/Crush/4E/¥ 1k P
Test procedure — Impact (applicable to cylindrical | Cylindrical cell / [/} J¥ Hi s P

cells not less than 18mm in diameter) /i (G & T
HAAAR/NT18mmIt) [ #: TE HLs)

TRF No. ST/SG/AC.10/11/Rev.6/Section 38.3 TRF originator: ALPHA
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Clause Requirement + Test Result - Remark Verdict

The sample cell or component cell is to be placed P
on a flat smooth surface. A 15.8 mm+0.1mm
diameter, at least 6 cm long, or the longest
dimension of the cell, whichever is greater, Type
316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg+0.1 kg mass is to be
dropped from a height of 61+£2.5 cm at the
intersection of the bar and sample in a controlled
manner using a near frictionless, vertical sliding
track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide
the falling mass shall be oriented 90 degrees from
the horizontal supporting surface. /¥£E & CE—A4
PG . K EAR 0 15.8 mmz 0.1mm,
KEEA/NT-6em 1316 AT H A et 1 it 0 T
Jei, BB N9.1 kg£0.1 kgl A M61£2.5 cmlf)
1 JEE T 1) A i o

The test sample is to be impacted with its P
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mmz=0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be
subjected to only a single impact. /#5245 5 1+
STt VASE G N TR P ST ) G R e s
M HA215.8 mm+0. 1mmz iR P HE . F—
ANFE R R — I .

Test Procedure — Crush (applicable to prismatic, Cylindrical cell / [R 4 JE Hi N/A
pouch, coin/button cells and cylindrical cells less
than 18mm in diameter). /57 (& TEAHE . &
R /A 0 R R LA AN B 18 mmf [ A3 T

1)

A cell or component cell is to be crushed between N/A
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached. [E#
JEAEPIAS I Z 45 s, 55 I FEB WK, E28
— AN B RY 0 1.5emls . B RFLLIE
17, HENMBLLN =FE iz —

(a) The applied force reaches 13 kN+0.78 kN; /jii N/A
Jn7735%)13 kKN+0.78 kN;;

(b) The voltage of the cell drops by at least 100 N/A
mV; A 1 LR B 4220 100mV

(c) The cell is deformed by 50% or more of its N/A
original thickness. /Hith 2% 1A 3 J5 ik ) 5 1150 % LA
.

TRF No. ST/SG/AC.10/11/Rev.6/Section 38.3 TRF originator: ALPHA
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Clause

Requirement + Test

Result - Remark

Verdict

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its
flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal
axis. /B FE T AR L R I B 9 1) — [T s o 24T
M T RN AP i s o (R TR S 2
e PR 7 ) i s o

N/A

Each test cell or component cell is to be subjected
to one crush only. The test sample shall be
observed for a further 6 h. The test shall be
conducted using test cells or component cells that
have not previously been subjected to other tests.
FEEARE A BT, JF B2 — Ui . i
s 45 VR FE il W 526 /N

N/A

Cells and component cells meet this requirement if
their external temperature does not exceed 170°C
and there is no disassembly and no fire during the
test and within six hours after this test. /5 AL 2
K AEMRAL P LKL Z JE6AN /NN, AR A
HE170°C, I HIA 2 FJCHE KIME K.

No disassembly and no fire. /
oo, JoE KRR .
The data see table 2. / JIiA %L
e W2,

38.3.4.7

Test T.7: Overcharge/id 75 H

The charge current shall be twice the
manufacturer's recommended maximum
continuous charge current. Tests are to be
conducted at ambient temperature. The duration of
the test shall be 24 hours. The minimum voltage of
the test shall be as follows: /7E %, LL24%
T B MR ) B KR T R A R TR,
5] A3 24 /M o U R w20 R

(a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V. /41
TS B RR ) A AN I 18V, A ) A
/N 78 H S I T3 R PR PR e K 7 L P ) P A
B 22V P IR N

The voltage of the test is
22.0V, and the current is
6.0A. / A HL R 422.0V, HL
i 46.0A

(b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge

voltage. /4 A il 7 S AR 1F 78 Ha H R I 18V, A%
DU T S5z /N 70 PR PR R Y 1242 T 325 )RR IR B K e v
HLFR (191. 21 -

N/A

There is no disassembly and no fire during the test
and within seven days after the test. /7£I3 A1
WEERTTRN, FER A KIS .

No disassembly and no fire. /
o, o KGR .
The data see table 3. / Jlli{ %
i W3

38.3.4.8

Test T.8: Forced discharge/3& i H

TRF No. ST/SG/AC.10/11/Rev.6/Section 38.3

TREF originator: ALPHA
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Clause

Requirement + Test

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /fE5 ~, RS HLUE BREEFE12VIF)
E AR AT ORISR, e ER AR A B
O PR PRI Ay T2 R AR ) e DA T8 P, P U

The specified discharge current is to be obtained
by connecting a resistive load of the appropriate
size and rating in series with the test cell. Each cell
shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the
initial test current (in ampere). /35 & (K75 B FEL Y
Ao A IERAE I K RS 5 3 /NI T 28 () A R 3R
£, AEAS RDS IR SR T H IS TR (/N ISE) Ay 0 5 25t ok A
WILE R (2255

There is no disassembly and no fire during the test
and within seven days after the test./{£ il H A1
WG TRN, FERIDEATICE KR KA.

Result - Remark Verdict
P

No disassembly and no fire. / P

TR KRG KA.

The data see table 4. / it %

i W24

TRF No. ST/SG/AC.10/11/Rev.6/Section 38.3

TREF originator: ALPHA
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Tables
Table 1: T.1~T.5/ R1. Wk 1~JK 5
Mass O_CV Test 1: Altitude simulation| Test 2: Thermal test/ Test 3: Vibration/ Test 4: Shock/ Tgit 5,; E?(ter'r;;al
Sample | prior to | prior to Wik 1. AR PR 2. 3R BEFEF Wik 3: 173 W 4: phiks bl eisavi

No. | test(9)/|test (V)/ WK 5. AMERAE R
= [= R l‘ b K YN

FERGIS @Jﬁ;u}ﬁ ﬁ‘léj;‘;ué? Mass loss | Change ratio| Mass loss | Change ratio| Mass loss | Change ratio| Mass loss |Change ratio Temp. (‘C)

= ‘ (%) (%) (%) (%) (%) (%) (%) (%) P

B#01 |416.070| 16.622 0.001 99.97 0.002 99.79 0.001 99.97 0.001 99.98 56.0
B#02 |416.556| 16.613 0.001 99.96 0.001 99.75 0.000 99.98 0.001 99.98 56.0
B#03 |417.776 | 16.601 0.001 99.98 0.002 99.77 0.001 99.97 0.001 99.97 55.9
B#04 |416.724| 16.606 0.001 99.96 0.002 99.78 0.001 99.97 0.001 99.98 56.0
B#05 |416.051| 16.597 0.001 99.96 0.002 99.78 0.001 99.98 0.001 99.97 56.0
B#06 |416.385| 16.617 0.001 99.97 0.002 99.76 0.001 99.96 0.001 99.98 58.2
B#07 |416.482| 16.624 0.001 99.97 0.002 99.78 0.001 99.96 0.001 99.96 57.1
B#08 |416.215| 16.614 0.001 99.96 0.001 99.77 0.001 99.96 0.001 99.97 58.5
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Tables
Table 2: Impact or Crush / &2: #EHEFIE
Sample No. CH#O1 C#02 C#03 CH#O4 CH#05
Test6: | ocvpriortotest (V)| 3719 | 3741 | 3727 | 3753 | 3720
Crush
Temp. (°C) 76.7 34.6 85.0 108.2 96.1
Table 3 : Overcharge / %3: 7
Test 7. Sample No. B#09 B#10 B#11 B#12 B#13 B#14 B#15 B#16
OVereharge ooy priortotest (V) | 16614 | 16619 | 16617 | 16614 | 16618 | 16615 | 16.621 | 16.612
Table 4 : Forced discharge / &4: il
Sample No. CH06 cH#o7 C#08 C#09 C#10 C#11 C#12 C#13 C#14 C#15
OCYV prior to test
Test 8 W) 3.005 3.012 3.014 3.013 3.019 3.012 2.994 3.003 3.000 3.014
Forced
discharge Sample No. C#16 C#17 C#18 C#19 C#20 C#21 C#22 C#23 C#24 C#25
ocv pz'\‘;)r totest | 5994 3.023 2.994 3.003 3.000 3.014 3.006 3.014 3.006 3.012
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Appendix 1
Photo documentation

Photo 1
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Photo 3

Battery view:
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Photo 4
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Photo documentation
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Photo documentation

Photo 5
PCB view:
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Photo 6
Cell view:
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---End of report---
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